
����
���������	
�
��
��������
��������
������ ���� ����

�
�������	
�

�����		
��
������	
������	��
����

�������
���
������
��� �
��� �!�"�����!��#$���%$����%�� $$&�%������'��(�����)�(���(�!����!
��� �!�"��*��!��#$���%$����%�� $$&�%������'��(��*��)�(��*(�!����!

��� �!!� �"�
���
��#$� %�� 

�	�
���+���	
����	��,����������	
�����-�.�����	����
��/����	�0�-������/	����	����������
������	,��
�+�� �	��	/ � �+���	
����	�� �.�
�
��	
� � ��
.� �
�
/�	
��	/��+�� ���!+���.��.�
�
��	
�1��/	������
-�
������
����	�� ���!+���.���
	,�����2+��3�
�
�4
����� �.���� /	� ��	����� ��5���
�
�� � �2+��3� �+���
�+���	
����	��	������
-��	����6��7�����+���	������
,	���-��� �8��+������	9�����
	,�.����,	���+�� ���
!+���. ���9��.� ��
.�	������ � �+� ��	
����	� ����
+�
.� � � :+� � �	
���� � ���� � 6�7 � �+	��. � 
����
!;< ��$&�� ��/��+���.	�
	������-
��+�
�����+��
��	��.�����
��+��2	
�����:��� .=���
�
������,	��
�+�� ���!+���.����3��	�������	�����	����	
���2 <4
:�%����>%��%:�%��� :��:?��2%�: 2:%��
<�>���$% >�<�$�!!�:?�� �2�!?��$>��!�
��@%:�>�:%�:?��0<$$&�>%8���%!�:�%��

�"� �� "�
 ��
��#$� %�� 

�� 8��+ � ��� � �	9�� � ��
	,�.� � ��,	� � �+� � ����
�+���.���9��.�

�� 2+��3 � �+�� � �+� � 
	,���� � �	
���� � ��� � ���
�-��
����+����.-���	����.�	
��+��
	,�����
�	
�����+	�.���6�A7�60�-���7�

�� ��3� � ���� � �+�� � �+� � �����	
��� � �	
�����
����3����	����.�	
��+����	9	����	�������
4
�����60�-���7�

*� :+���	
����� �������/�����
����������-
�.�
�	�+�,�����������
.�+	��B	
������60�-���7�

�� ��,	���+�� ���!+���.����3��	�������	�����	��4

��	
�

�"� �� 
 ��
���!���%�� 

:+���	
����� ������+	��.�����������.�9+�
��+��
�	
����������9	�
�.	9
��	�.�
�
��	
���+	9
��/�
0�-������

�� 8��+���� ��	9��� ��
	,�.� � ��
	,�� �+�� ���
�+���.�

�� ��
	,���+��
	,������	
��������������
	,4

�
-��+��!���
�����!�������������9��
.��	�34
9��+����	����.�	
�
	,������	
�����+	�.���
6�A7�

�� ��
	,�� �+�������	
��� ��	
���� � ��� ��� � ��4


	,�
-��+��!���
�����!�������������9��
.�
�	�39��+�� � �	����. �	
 ������	
��� � �	
�����
����3���6��7�

*� �
�������+��
�9������	
�����	
������������
-�
�+��!���
�����!���������9��
.��	�39��+��

(� �
����� � �+��
�9�
	,������	
����� �������
-�
�+��!���
�����!�����!���9��
.��	�39��+���

A� ��
������	��������+���	
����	���
.��+��3�
�+���	
���� � ���� � /	� ����-

�
�� � � ��-
� �+��
�	
�����������	�
�����5�������

�� ��,	���+�� ���!+���.����3��	�������	�����	��4

��	
�

�$&�!���'
�!�� ����!
�"� �� �

�� 8��+������	9�����
	,�.���+��3��+�����C��4
������	
�����6A�7�+����+����	����/	��	94����
8��+�
�9���C��������	
��������+���	������	�4
�����
-�+��-+���������+	9
��
�0�-����9+�
�
�+����
������6*A7����0<$$&�2�	��.�

�� �/��.=���
�
�����
��.�.���
.��+���	9���
�	���	
�	/��+��D
	�3����6**7�6A(7�

:+�� �C������������������2	
�������+	��.������4
�����.�9+�
� �
������	
�	/��+���	
�������+	9��
�+����+�������1��
�.�	����.��������.�� �������
��4
������ � �+�� � �+� � �
���� � ��C������ � ��	�3 � �� � ��4
�����.�������
���

��"���
"���� ��
(��)( 
:+���
�����
-�	
����
-�������,�
�9��+�
�	��	
��.-��	/��	,���	��
�
-�

*�+�
�

�!�� ����!
�!��������

�	��� � !+�.�. � ���� � /	� � ����
-�
������
��� � �	 � -�	�
.� � �
�
��4
����.��
��	�����	��	�+����	
��	��
.�,�����

��%�
��,��

��%� � �

� *�EF *�EF

- ��GF ��GF

.�����)/

�!!
%� �!
��� �
"*
 (�
�"� �� "�
%�'
-�
� 

!���
�"! �)��
 
�!!
�".��
%$� 
-�
����"���� ��
*�"%

 (� 
�"� �� "� 
-�*"�� 
���*"�%��) 
��' 
��#$� %�� �

%��� ������
"�
 �"$-!�0�("" ��)
��"���$����

��$ �"�/
*��!$��
 "
�"���� 
 (�
"���� ��)
�"�!
 "
 (�

��"��� 
�"! �)� 
%�' 
���$! 
 �� 
 �%��"��� 
�"� �� "�

"���� �"�
"�
��%�)�
 "
 (�
�"�!�

*�+�
�

��,�
1�

2

��"�

�"� �� "�

��,�

�

%� ��
��%����"�
��. ���!���

1 ��%� �'�AF ('�AF

2 ��%� �'�AF ('�AF

0�-���



1. With  all  power  “OFF”,  loosen  terminal 
screws  and  remove  terminal  leads. 
NOTE POSITION OF LEADS so they can 
be replaced properly.

2. Remove Contact Assembly by removing 
slotted screws (60).

3. Install  NEW  CONTACT  ASSEMBLY  as 
shown in the exploded view.

4. Manually  operate  the  contactor  and 
check the moving contacts for proper fol-
low-up in Fig. 3.

5. Replace terminal leads.

COIL REPLACEMENT
1. With all power removed, disconnect the 

coil leads.
2. Remove the armature bearing pin (45) by 

loosening the set screw (50).
3. Remove the armature assembly (46). 
4. Remove the brass screw (35) on the front 

of the magnet core and remove non-mag-

netic spacer (34), core cap (33) and coil 
(31).

5. Install  the new coil  using the  core  cap, 
non-magnetic  spacer  and  tighten  the 
brass  screw.   Note  that  the  steel  core 
cap, which is thicker than the non-mag-
netic  phosphor  bronze spacer,  must  be 
installed against the coil.  (See Exploded 
View).

6. Replace the armature and armature bear-
ing pin and tighten set screw.

7. Check  that  contact  bearing  pin  (48)  is 
centered and set screw (37) is tight.

8. Reconnect the coil leads.

SHUNT REPLACEMENT
The shunt (36) should be replaced when the 
flexible braided wires are broken or burned or 
if the wires are loose in the terminal connec-
tors on either end of the shunt:

1. With all  power  removed,  disconnect  the 
bottom end of the shunt (39) by removing 
hex head screw, lockwasher, washer and 
shunt.

2. Disconnect the top end of the shunt by re-
moving hex nut (38), lockwasher and the 
shunt.

3. Check  that  contact  bearing  pin  (48)  is 
centered and set screw (37) is tight.

4. Install  the new shunt.   Connect  the top 
end of the shunt by replacing lockwasher 
and hex nut.

5. Connect the bottom end of the shunt by 
replacing the shunt,  washer,  lockwasher 
and hex head screw.

CAUTION: SHUNT MUST BE DIRECTLY 
AGAINST MOVABLE CONTACT (33) OR 
ARC HORN (34) AT THE TOP END AND 
DIRECTLY AGAINST THE WIRE TERMI-
NAL AT THE BOTTOM.

Item 
No. Description Part No.

Qty.
Size

3
Size 

4

Item 
No. Description Part No.

Qty.
Size

3
Size

4
1 Mounting Pan 68005-001 1 1 32 Stator Core 58664-001 1 1
2 Base 67995-001 1 1 33 Core Cap 16940-000 1 1
2A Base 67995-002 1 1 34 Non-Magnetic Spacer – Brass 19683-001 1 1
* 3 Arc Shield Assembly 16973-000 1 35 Flat Head Screw – Brass 47665-108 1 1

Arc Shield Assembly 16993-000 1 (1/4-2 x 1/2”)
4 Spacer (Blowout Guard Mounting) 66870-015 1 1 36 Movable Contact Holder 16927-000 1 1
4A Arc Shield Retainer 59653-100 1 1 37 Set Screw (1/4-20) 47103-022 1 1
5 Blowout Coil Guard Assembly 16922-000 1 38 Hex Nut (1/4-20) 47253-021 1 1

Blowout Coil Guard Assembly 17370-000 1 39 Shunt Assembly 68000-001 1
5A Blowout Coil Guard Assembly 68054-001 1 Shunt Assembly 68000-002 1

Blowout Coil Guard Assembly 68054-002 1 40 Hex Head Screw (1/4-20 x 3/4”) 47246-064 4 4
6 Lockwasher (1/4”) 47252-038 9 9 41 Flat Washer (1/4”) 47250-502 4 4
7 Hex Head Screw (1/4-20 x 1-3/4”) 47246-070 1 1 42 Auxiliary Contact Assembly Kit 68040-001 1 1
7A Hex Head Screw (1/4-20 x 1-1/4”) 47246-068 1 1 (Consists of items 43, 44,
* 8 Contact Tip (Standard) 16924-000 2 60, 61 and 62)

Contact Tip (Standard) 17279-000 2 42A Double Auxiliary Contact Assembly 68040-002 1 1
Contact Tip (Silver) 16924-001 2 Kit (Consists of items 43, 60, 61,
Contact Tip (Silver) 17279-001 2 62, 63, 64 [two required], and 65)

9 Hex Head Cap Screw – Stainless 47779-063 2 2 43 Sems Screw (8-32 x 5/16”) 2 2
(1/4-20 x 5/8”) 44 Auxiliary Knocker 1 1

100 Blowout Coil Assembly (Standard) 67998-001 1 45 Armature Bearing Pin 58843-000 1 1
Blowout Coil Assembly (Standard) 67998-002 1 46 Armature Assembly 17354-000 1 1
Blowout Coil Assembly (550 Volts) 67998-003 1 47 Contact Spring 16960-000 1
Blowout Coil Assembly (550 Volts) 67998-004 1 Contact Spring 17556-000 1

10A Blowout Coil Assembly (Standard) 67998-005 1 48 Contact Bearing Pin 16968-000 1 1
Blowout Coil Assembly (Standard) 67998-006 1 *49 Arc Horn 16925-000 1 1
Blowout Coil Assembly (550 Volts) 67998-007 1 *49A Arc Horn 68056-000 1 1
Blowout Coil Assembly (550 Volts) 67998-008 1 50 Hinge Pin Screw (10-24 x 3/8”) 47103-005 1 1

11 Blowout Coil Core Insulator 16962-000 1 51 Stator Assembly 17356-000 1 1
Blowout Coil Core Insulator 17351-000 1 52 Stud (3/8-16 x 1-5/8”) 66475-014 1 1

12 Blowout Coil Core 17348-000 1 53 Hex Nut (5/16-18) 47253-602 4 4
Blowout Coil Core 17349-000 1 54 Flat Washer (5/16”) 47250-505 4 4

13 Blowout Coil Insulator Washer 16961-000 2 2 55 Bottom Terminal 67997-002 1 1
14 Flux Plate Assembly (R.H.) 16964-000 1 1 56 Hex Head Screw (5/16-18 x 3/4”) 47246-079 4 4
15 Lockwasher (1/4” External Tooth) 47303-008 2 2 57 Hex Head Screw – Stainless 47779-066 1 1
16 Hex Nut (1/4-20) 47253-201 1 1 (1/4-20 x 1”)
17 Mechanical Interlock Assembly Kit 68041-003 1 1 58 Flux Plate Assembly (L.H.) 16965-000 1 1

(Consists of items 18 thru 24) 59 Hex Head Screw (1/4-20 x 2-1/2”) 47246-073 1 1
18 Hex Nut (1/4-20) 1 1 60 Screw (8-32 x 2-1/16”) 2 2
19 Lockwasher (1/4”) 1 1 61 Lockwasher (No. 8) 2 2
20 Flat Washer (1/4”) 2 2 *62 Auxiliary Contact Block 67976-001 1 1
21 Interlock Bar 1 1 63 Sems Screw (6-32 x 1-1/2”) 2 2
22 Collar 1 1 64 Nut (6-32) 2 2
23 Mounting Plate Assembly 1 1 65 Knocker, Double 1 1
24 Flat Head Screw (8-32 x 3/8”) 2 2 66 Tie Bar Kit 59400-004 1 1
25 Hex Head Screw (5/16-18 x 1/2”) 47246-007 1 1 (Consists of items 67 thru 71)
26 Lockwasher (5/16”) 47252-039 5 5 67 Round Head Screw (8-32 x 1/2”) 4 4
27 Contact Support Bracket 67999-000 1 1 68 Lockwasher (No. 8) 4 4
28 Socket Head Screw (5/16-18 x 3/4”) 47100-088 1 1 69 Washer (No. 8) 4 4
29 Blowout Coil Spacer 16971-000 1 1 70 Spacer 4 4
30 Stationary Contact Bracket 58665-001 1 1 71 Tie Bar 1 1
* 31 Operating Coil (230/250 Volts) 17359-000 1 1

Operating Coil (115/125 Volts) 17487-000 1 1
Operating Coil (57.5 Volts) 17488-000 1 1

* Recommended Parts for Maintenance



���������	

�
���
������
����� �����������������

����� ������ 	�

����� ���
����� ���

����	 ��

��
�� ��



�������������������
�������	������������������������������������	���������	���



��������	
�����

������� ��		��������	� 	�������

���������	
������
��
���
������
���
���

�������
���

���������
������
�
��
�
���
���
�����
�� �� ��
�����
�����������
���
�
�����
�����
�
��
�
�
����
��
���
�
��
�
�

�����	����������
���
��������
� �� ��
�����������������
���
��������
�
�����
�
�����������������
����
��������
������

��
�� 
��!���
������
��
��
��
	�
�
�
����
��
���
��

"������
�����
��
���
�����������
���
�� "� ��
�������
��
���������
���
��
������
�

#��$
����
����
��
��
�
��
�����
��
��� #� ��
��������
����
����
��
��
�
��
�����
��
���%

���� #��� ��
����
����
����
��
������
��
��
�
��
�

���� #��� $������&�����
���
������������!���
����������
��������
��
��
��
�����
�
�����
��
���

#�� $������&�����
���
����������!���
����������
��������
��
��
������
�����
�
��
���

���������	
�������
��
��

��� ���
���������
�������
�����
�
��
���

��� ����
������
���������
��

���������
���
��
��
��
��!�������
���������
���
�
�

�� ����
�����
��
���� �� ��
������������
�����������������
��
���������
���
��
������
�

�� $�����
��������
����&����������
������
����
��&���
��
�

�� '�
������������
����&���
�����
���
��
��
��
����
�'()*+,$-.,/��������,
��
'�
���
���
�������
����
����
��+
��
�
�0���
�
������
����������
�
�
���������
��
����
���������
���1"�2�

"� 3��

�������
�������������������
�� "� 4
���
����

�������
��

#� ���������
���	�����
&����
�
����
��
���
�
���

#� ��
���������������	����&���
�����
���
��
��
���
����
�$'�.,-.'.�-/��������
,
��4
����
�
���
�������
����
����
��+
��
�
�0���
�
��

5� ��������������
���
�
�
�&�����
�����
����
�

5� ����
�����������������
��������
���	
������
�
�����
6�
�
��

7� '�����

�����������
��&�
������
� 7� ��
��������������

���
���
���
�������
�����&���	�����
�
���

8� .���������������
�����
��	�5�����
���
������
����������������

8� *�
��������
���
 
��������������
�����
����	�������
���

�� -9�
��
�
�����
��� �� ��
�����������������
������
�	
��
���������������
���

:�
���
�����
��
:�
��
����

�� ������
������
�
��
�
 �� ��
�����
�����������
�������
�
�����
�����
�
��
�
�
����
��
���
�
��
�
�

�� ;
���������
�����
�
��������
�� �� ��
�����������������
���
��������
���
������
9�

�������������
����
��������
�
����
9�
��
���
�
����

"� ����
�����
��
��������
���
��
����� "� ��
�������
��
��������
���
��
������
�


��������������������������������
������
�
��&����;���
�������������
�

#"�����
&
��
�(��!�'������
!�.���8�7"
,
�
����
�1""72�#"#/�����<�3'=�1""72�#"#/���"

����%>>			�����
��/
������
+��
�?����
��/
������


	Page2.pdf
	COIL REPLACEMENT
	SHUNT REPLACEMENT



